


Customer	Vitra SRL		Galva Metal San. ve Tic. A.Ş.	MILL TEST CERTIFICATE ACCORDING TO EN 10204 - 3.1													
Product Type	GALVANIZED STRIPS																
Product Standart	EN 10346																
Tolerance Standart	EN 10143																

No	Coil Number	Steel Grade	Order Thickness (mm)	Order Width (mm)	Order Length (mm)	Net Weight (kg)	Chemical Composition											
							%C	%Mn	%P	%S	%Si	%Ti	%Nb	%Mo	%B	%N	%Cu	%Ni
1	GZRD22P252961	DX51D	1.00	65	0	2602	0.0258	0.1433	0.0051	0.0011	0.0263	0.0011	0.001	0.0119	0.0001	0.0056	0.2773	0.0773
2	GZRD22P252964	DX51D	1.00	65	0	2642	0.0258	0.1433	0.0051	0.0011	0.0263	0.0011	0.001	0.0119	0.0001	0.0056	0.2773	0.0773
3	GZRD22P252957	DX51D	1.00	65	0	2860	0.0258	0.1433	0.0051	0.0011	0.0263	0.0011	0.001	0.0119	0.0001	0.0056	0.2773	0.0773
4	GZRD22P252958	DX51D	1.00	65	0	2330	0.0258	0.1433	0.0051	0.0011	0.0263	0.0011	0.001	0.0119	0.0001	0.0056	0.2773	0.0773
5	GZRD22P252967	DX51D	1.00	60	0	1345	0.0258	0.1433	0.0051	0.0011	0.0263	0.0011	0.001	0.0119	0.0001	0.0056	0.2773	0.0773
6	GZRD22P252965	DX51D	1.00	60	0	1367	0.0258	0.1433	0.0051	0.0011	0.0263	0.0011	0.001	0.0119	0.0001	0.0056	0.2773	0.0773
7	GZRD22P252959	DX51D	1.00	60	0	2652	0.0258	0.1433	0.0051	0.0011	0.0263	0.0011	0.001	0.0119	0.0001	0.0056	0.2773	0.0773
8	GZRD22P252960	DX51D	1.00	60	0	2647	0.0258	0.1433	0.0051	0.0011	0.0263	0.0011	0.001	0.0119	0.0001	0.0056	0.2773	0.0773
9	GZRD22P252962	DX51D	1.00	60	0	1347	0.0258	0.1433	0.0051	0.0011	0.0263	0.0011	0.001	0.0119	0.0001	0.0056	0.2773	0.0773
10	GZRD22P252963	DX51D	1.00	60	0	1326	0.0258	0.1433	0.0051	0.0011	0.0263	0.0011	0.001	0.0119	0.0001	0.0056	0.2773	0.0773

Mechanical Properties					Coating Properties													
No	Re (N/mm ²)	Rm (N/mm ²)	A(%)	Zinc Coating Mass (g/m ²)	Surface	Color Code	Paint		Paint Thickness		Color Deviation (ΔE)	Gloss (@60°)	Cupping Test (mm)	Pencil Hardness	Impact Test(J)	MEK Rub Test	T-Bend	Adhesion (%peeling)
							Primer	Finish	Primer	Finish								
1	343	407	30.9	100														
2	343	407	30.9	100														
3	343	407	30.9	100														
4	343	407	30.9	100														
5	343	407	30.9	100														
6	343	407	30.9	100														
7	343	407	30.9	100														
8	343	407	30.9	100														
9	343	407	30.9	100														
10	343	407	30.9	100														

Date	06-07-2022	This certificate is valid without signature. // Bu sertifika imza olmadan da geçerlidir.	Approved By : Quality Department
-------------	------------	---	---